ENGINE# 1P60FMK
ENGINE# 1P63FML

YX160CC YX180CC ENGINE

FOR ILLUSTRATION ONLY

thumpstar.com.au
thumpstar.co.nz
thumpstarusa.com

E-1 CYLINDER ASSY

POS. PARTNO  ERP CODE ENGLISH NAME Qry NAME
A TS0039 COMPLETE ASSEMBLY
1 P040429 | 2103A038 CYLINDER BODY 1 YX160 [E1-1] S#Lfk
A - Assembly 2 P040430 | 2101B010 | CYLINDER BODY SEAL PACKING | 1 YX160 [E1-2] SEAEHE
. 3 P040431 2121A000 CYLINDER HEAD ASSY 1 YX160 [E1-3] SHILEH
4 P040432 210-1-4 SUCTION-VALVE PIPE 1 YX160 [E1-4] HSIISE
5 P040433 210-1-5 EXHAUST VALVE PIPE 1 YX160 [E1-5] HSIISE
6 P040434 210B008 | CYLINDER HEAD SEAL GASKET | 1 YX160 [E1-6] SELEHRAH
7 P040435 97010014 ASSEMBLING PIN 10x14 4 YX160 [E1-7] FEAI10x14
" 8 P040436 208M036 BOLT M6x38 2 YX160 [E1-8] FLigi2M6x38
| 13 9 P040437 210E032 OILPIPE BOLT B 2 YX160 [E1-9] 4 Eif4eB
5 10 P040438 210-1-10 O SHAPED SEAL RING 2 YX160 [E1-10] OB £E
11 P040439 210E030 OIL PIPE 1 YX160 [E1-11] hEE
¥
"
E-2 CYLINDER HEAD POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0040 Complete Assembly
A - Assembly 1 P040440 | 210A033 | CYLINDER HEAD LEFT COVER | 1 YX160 (E2-1] SELES
; L 2 P040441 2102B006 [IDER HEAD LEFT COVER SEAL PA( 1 YX160 [E2-2] SHIkEHTHE
3 P040442 210A032 VALVA COVER 2 YX160 [E2-3] K&
4 P040443 210C074 SEAL FOR INTAKE VALVE 2 YX160 [E2-4] SxZ3E
5 P040444 | D001D021 NGK SPARKING PLUG 1 YX160 [E2-5] NGK k7EE
6 P040445 F04MO010 | DOUBLE -HEAD SCREW 6x28 4 YX160 [E2-6] FLiF12M6x28
7 P040446 210-2-7 CAP NUT M6 4 YX160 [E2-7] HMIRBME
8 P040447 7006016 PLATE BOLT M6x16 4 YX160 [E2-8] MAHIEHEME%16
9 P040448 210-2-9 | SEAL PACKING FOR THE INTAKE | 1 YX160 [E2-9] HSEZITH
10 P040449 210-2-10 INTAKE 1 YX160 [E2-10] #5E
11 P040450 210-2-11 SEAL PACKING 1 YX160 [E2-11] @it
12 P040451 210-2-12 | CARBURETOR SEAL PACKING 1 YX160 [E2-12] i
13 P040452 96006020 PLATE BOLT M6%20 2 YX160 [E2-13] #&1212M6x20
14 P040453 96006030 PLATE BOLT M6%30 2 YX160 [E2-14] #&1Z12M6x30
E-3 CAMSHAFT ASSEMBLY POS. PARTNO  ERP CODE QTY NAME
A TS0041 Complete Assembly
1 P040454 210L050 | ROCKERARM SHAFT FENDER | 1 YX160 [E3-1] JEEHNIR
2 P040455 210F020 CAMSHAFT SUBASSEMBLY 1 YX160 [E3-2] Migihs




3 P040456 210F015 ROCKERARM SHAFT 2 YX160 [E3-3] &
A - Assembly 5 P040457 | 210-35 BOLT 2 YX160 [E3-5] #i&
L . 6 P040458 210F000 ROCKER ARM, VALVE 2 YX160 [E3-6] KIJiEH
7 P040459 210-3-7 [ AIR VALVE ADJUSTING SCREW | 2 YX160 [E3-7] SIE58E]
( 8 P040460 210-3-8 AIR VALVE ADJUSTINF NUT 2 YX160 [E3-8] S TETIE
9 P040461 210F034 UP SPRING SEAT 2 YX160 [E3-9] SiTJAShsssEEEE
10 P040462 210F033 AIR VALVE LOCKER 2 YX160 [E3-10] Si 8%k
11 P040463 210H004 INNER SPRING, VALVE 2 YX160 [E3-11] SIIA#E
12 P040464 210H003 OUTER SPRING, VALVE 2 YX160 [E3-12] SiJ9h &
14 P040465 210F045 INDUCTION VALVE 1 YX160 [E3-14] #5107
15 P040466 210F039 EXHAUST VALVE 1 YX160 [E3-15] #KI]
16 P040467 F00C043 VALVE STEM SEAL 2 YX160 [E3-16) st
ot
E-4 TIME CHAIN POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0042 Complete Assembly
1 P040468 210F011 TIMING DRIVEN SPROCKET 1 YX160 [E4-1] IERJMahER
A- Assembly 2 P040469 210F012 TIMING CHAIN 1 YX160 [E4-2] ERJHER
! | 3 P040470 210C006 TENSION PLATE 1 YX160 [E4-3] 55K EMNR
4 P040471 210C007 GUIDE 1 YX160 [E4-4] RS EHR
5 P040472 | 578306014 BOLT M6x14 2 YX160 [E4-5] AFIREMEx14
6 P040473 210F014 CHAIN TENSIONER ASSY 1 YX160 [E4-6] KE&R
7 P040474 210L010 BOLT,TENSION PLATE 1 YX160 [E4-7] KERIER
8 P040475 210-4-8 WASHER 8 1 YX160 [E4-8] #[E8
9 P040476 7006020 BOLT M6x20 2 YX160 [E4-9] RAHIRIEME%x20
10 P040477 21018004 GASKET, TENSIONER 1 YX160 [E4-10) KEXZH B
11 P040478 210-4-11 O-RING 1 YX160 [E4-11] ORE
12 P040479 210-4-12 BOLT,ADJUST 1 YX160 [E4-12)] 1BT5484T
13 P040480 210-4-13 WASHER 8 1 YX160 [E4-13] R[El8
14 P040481 | 7008000BCH Nut M8 1 YX160 [E4-14) $2EM8
|
4
E-5 CRANKCASE POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0043 Complete Assembly
A - Assembly 1 P040482 210A020 RIGHT CRANKCASE BODY 1 YX160 [E5-1] ARhiHAEE
| 2 P040483 2101B005 | CRANKCASE SEALED PACKING | 1 YX160 [E5-2) ghbhzaZiiis
3 P040484 210A010 LEFT CRANKCASE BOGY 1 YX160 [E5-3] ZRhiHAE1A
4 P040485 210C024 BREATHING PIPE 1 YX160 [E5-4] BSE
5 P040486 _ |DOOLO14BCH OVERFLOW PIPE CLIP 1 YX160 [E5-5] RkEx
6 P040487 _ |DOOLO39BCH PIPE CLAMPING 1 YX160 [E5-6] &EL%
7 P040488 FO8M001 | CYLINDER TRAPPED STUD(A) 2 YX160 [E5-7] SEIRLIBAE A
8 P040489 FO3M002 | CYLINDER TRAPPED STUD (B) | 2 YX160 [E5-8] AHEIRLIBAE B
2 9 P040490 210-5-9 WASHER 1 YX160 [E5-9] #E
10 P040491 97010014 ASTEMBLING PIN 10x14 2 YX160 [E5-10] FEfz#10x14
11 P040492 D0022026 | DISCHARGING OIL PLUG SCREW | 1 YX160 [E5-11] fihigsE
12 P040493  P6006060BCH BOLT M6x60 2 YX160 [E5-12] #£#M6x60
13 P040494  P6006085BCH BOLT M6x85 1 YX160 [E5-13) i£#£M6x85
14 P040495  P6006065BCH BOLT M6x65 3 YX160 [E5-14) i£1£M6x65
15 P040496 D00C026 WASHER 11.6x24x10 1 | YX160 [E5-15] #iidiimi11.6x24x10
16 P040497 | D002C008 WASHER 17x29x5 1 YX160 [E5-16] Bléihi17x29x5
17 P040498  P60060S0BCH BOLT M6x50 1 YX160 [E5-17) #£#£M6x50
E-6 CRANKSHAFT POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0044 Complete Assembly
1 P040499 21213000 CRANK CONNECTING ROD 1 YX160 [E6-1] BFETSA
A - Assembly 2 P040500 2103013 PISTON RING SET 1 YX160 [E6-2] FEAES
1 3 P040501 2103014 PISTON 1 YX160 [E6-3] E&
4 P040502 2103012 PISTON PIN 1 YX160 [E6-4] EZE
5 P040503 D00J011 PISTON PIN SHIELD RING 2 YX160 [E6-5] ;B
6 P040504 210-6-6 CONNECTING ROD LEVEL 1 YX160 [E6-6] JEFT
7 P040505 210-6-7 RIGHT-HAND CRANKSHAFT 1 YX160 [E6-7] HEIHAE
8 P040506 210-6-8 LEFT-HAND CRANK SHAFT 1 YX160 [E6-8] ZEHE
9 P040507 210-6-9 CRANK PIN 1 YX160 [E6-9] BhFH
10 P040508 210-6-10 SEMICIRCULAR KEY 1 YX160 [E6-10] #[E
11 P040509 E13E023 OIL PUMP DRIVER GEAR 1 YX160 [E6-11] idZR N iATE
12 P040510 63/22 BEARING 2 YX160 [E6-12] #hiF
13 P040511 210-6-13 BEARING 1 YX160 [E6-13] HEATASLEHE
14 P040512 D04K015 PRIMARY DRIVER GEAR 1 YX160 [E6-14] Emhihke




E-7 CRANKCASE COVER

POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0045 Complete Assembly
1 P040513 219A034 RIGHT CRANKCASE COVER 1 YX160 [E7-1] HehiifEs
A - Assembly 2 P040514 21018002 RIGHT CRANKCASE SEALED 1 YX160 [E7-2] AhiE SR
) 3 P040515 97008012 PITCHED PIN 8x12 2 YX160 [E7-3] Efsfie8x12
! 4 P040516 P6006040BCH PLATE BOLT M6x40 5 YX160 [E7-4] #HEEEM6x40
5 P040517  P6006080BCH PLATE BOLT M6x80 1 YX160 [E7-5] & EE2M6x80
6 P040518  P6006065BCH PLATE BOLT M6x65 2 YX160 [E7-6] #EIEEM6x65
7 P040519 | DOOCO38LH OIL SCALE _ASSEMBLY 1 YX160 [E7-7] #LmERAS
8 P040520 D00C060 | O-SHAPED SEALED RING 18x3.5 [ 1 YX160 [E7-8] OZ!Z @ 18x3.5
9 P040521 F001C015 OIL SEAL 16x28x7 1 YX160 [E7-9] #2zhHiMZi16x28x7
: 10 P040522 219L031 CLUTCH CABLE CLIP 1 YX160 [E7-10] B&BFALEER
e 11 P040523 E13G010 CLUTCH CONTROL LEVER 1 YX160 [E7-11] B&F/OELHAY
12 P040524 E13H007 [CONTROL LEVER RETURN SPRING 1 YX160 [E7-12] B&R/OILHIEE
13 P040525 F04C030 OIL SEAL 12x18x5 1 [X160 [E7-13] BAIRMICIHHEI12x18%5
14 P040526  6006085BCH PLATE BOLT M6x85 1 YX160 [E7-14] #HE2EE2M6x85
E-8 LEFT CRANKCASE COVER AND MAGNETIC ros. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0046 Complete Assembly
1 P040527 AO19A070 LEFT CRANKCASE COVER 1 YX160 [E8-1] EfHs-6#
2 P040528 210-8-2 MAGNETON 1 YX160 [E8-2] HiEEHLE
A - Assembl 3 P040529 A014D060 FLYWHEEL 1 YX160 [E8-3] HisEHIEF
‘ y 4 P040530 [ A0176D070 STATOR MODULE 1 YX160 [E8-4] HisEHEF
1 5 P040531  [17710000BX{ HEX NUT M10x1.25 1 YX160 [E8-5] HiEEHLIREM10x1.25
6 P040532 D001C019 OILE SEAL 30x42x4.5 1 YX160 [E8-6] Hi$f30x42x4.5
7 P040533 D002C062 O-SHAPED SEAL 107x2 1 YX160 [E8-7] OB E107x2
: 8 P040534 F002C048 O-SHAPED SEAL (6.8x1.9) 1 YX160 [E8-8] ORZ$iME6.8x1.9
9 P040535 81906016 SCREW M6x16 2 YX160 [E8-9] FLIR£TM6x16
10 P040536 221-8-10 PLATE BOLT M6x28 1 YX160 [E8-10] #H&2#EHEM6x28
11 P040537 221-8-11 PLATE BOLT M6x35 2 YX160 [E8-11] #H&2#EHEM6x35
1
E-9 LUTCH COMPONENT PART POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0047 Complete Assembly
1 P040538 210-9-1 CLUTCH EXTERNAL ASSY 1 YX160 [E9-1] B&HBNBES
2 P040539 210-9-2 HOLDING RING 1 YX160 [E9-2] FE{#f
A - Assembly 3 P040540 210-9-3 CENTRE OF CLUTCH COVER 1 YX160 [E9-3] BAHTLE
Il
! 4 P040541 210-9-4 CLUTCH FRICTION DISK 5 YX160 [E9-4] BAREEEE
5 P040542 210-9-5 CLUTCH BOARD 4 YX160 [E9-5] &R
6 P040543 210-9-6 CLUTCH PRESSURE PLATE 1 YX160 [E9-6] B&HRER
7 P040544 210-9-7 CLUTCH LIFT SLAB 1 YX160 [E9-7] B&#HFAIR
8 P040545 210-9-8 BEARING 1 YX160 [E9-8] %
9 P040546 210-9-9 CLUTCH SPRING 4 YX160 [E9-9)] B&gRHE
10 P040547 210-9-10 CLUTCH PUSH ROD 1 YX160 [E9-10] B&BRHEF
11 P040548 210-9-11 BOLT 4 YX160 [E9-11]) #Ri&
12 P040549 210-9-12 ROUND NUT 1 YX160 [E9-12] HEZE
5 13 P040550 210-9-13 DISK SHAPED WASHER 1 YX160 [E9-13] REEIBME
14 P040551 210-9-14 SPLINE SHAFT WASHER 1 YX160 [E9-14] 7EfEZL(E
15 P040552 210-9-15 CLUTCH ASSEMBLY 1 YX160 [E9-15] B&BEAM




E-10 SHIFTING MOTIVATOR POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0048 Complete Assembly
1 P040553 210-10-1 GEAR SHIFT FORK 2 YX160 [E10-1] H#EHKX
2 P040554 210-10-2 GUIDE PIN 1 YX160 [E10-2] Si@#H
3 P040555 210-10-3 SPRING CLIP 1 YX160 [E10-3] 5¥&EX%
4 P040556 210K060 SHIFTING DRUM 1 YX160 [E10-4] ks
A- As§emb|y 5 P040557 210K098 LOCATOR WASHER 1 YX160 [E10-5] TREENAREE
' ' 6 P040558 210-10-6 |/ARIATOR STRONGBACSTRONGB/ 1 YX160 [E10-6] HEE#R
7 P040559 210-10-7 STRONGBACK PIN BOLT 5 YX160 [E10-7] FEfrtReEe]
8 P040560 DO5KO070 [JARIATOR STRONGBACK SUB ASS| 1 YX160 [E10-8] Zim&EsEMIMRAH
9 P040561 DOOHO009 STRONGBACK SPRING 1 YX160 [E10-9] FEfitR¥#
10 P040562 AOOK062 WASHER 1 YX160 [E10-10] ZEREcE:E
11 P040563 210-10-11 SHIFTING SUBASSEMBLY 1 YX160 [E10-11] Zt4%
12 P040564 210-10-12 SPRING 1 YX160 [E10-12] &
13 P040565 210-10-13 RETURN SPRING 1 YX160 [E10-13) % 1{i3#2
14 P040566 DO0K024 ASSEMBLING SPING 1 YX160 [E10-14] 45 E MI9542
15 P040567 210-10-15 BOLT WITH SALVER 1 YX160 [E10-15] ##1212
7 16 P040568 210-10-16 ASSEMBLING PIN 2 YX160 [E10-16] EHIfH
C" 2 17 P040569 210-10-17 SWITCH PRESSBOARD 1 YX160 [E10-17] F#ER
3 18 P040570 210-10-18 [MOVING CONTACT SUBASSEMBLY 1 YX160 [E10-18] mhfgsLAHS
19 P040571 210-10-19 SOCKET HEAD CAP SCREW 1 YX160 [E10-19] MIAF iR
20 P040572 210K060 SHIFTING YOKE VARIATOR 1 YX160 [E10-20] Z@EAS
21 P040573 CO03K000 SHIFTING SUBASSEMBLY 1 YX160 [E10-21] #i4ESEM
E-11 START ASSY POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0049 Complete Assembly
1 P040574 210-11-1 START GEAR 1 YX160 [E11-1] %
A- Assembly 2 P040575 210-11-2 STARTING RATCHET WHEEL 1 YX160 [E11-2] #EhRAE
L . 3 P040576 20821000 STARTING SHAFT 1 YX160 [E11-3] #Eh
4 P040577 210-11-4 SPRING 1 YX160 [E11-4] 33
5 P040578 210-11-5 [CHET WHEEL SPRINGS SUPPORT| 1 YX160 [E11-5] MREC3esERE
6 P040579 210-11-6 |RATCHET WHEEL GUIDE RUNNER| 1 YX160 [E11-6] B SM@fk
7 P040580 210-11-7 [STARTING SHAFT RETURN SPRING 1 YX160 [E11-7] iEzhiE(I5¥E
) 8 P040581 210-11-8 |ARTING SHAFT SPRING SUPPORTI| 1 YX160 [E11-8] #2zhihss =
) 9 P040582 210-11-9 BOLT 2 YX160 [E11-9] 248
10 P040583 210-11-10 WASHER 1 YX160 [E11-10] [
11 P040584 210-11-11 WASHER 2 YX160 [E11-11] %[
12 P040585 210-11-12 WASHER 3 YX160 [E11-12] 2
13 P040586 210-11-13 SHIELD RING 1 YX160 [E11-13] F#4E
14 P040587 210-11-14 | STARTING SHAFT ASSEMBLY 1 YX160 [E11-14) EzhHES
15 P040588 210-11-15 SPRING COVER 1 YX160 [E11-15] &=
16 P040589 210-11-16 WASHER 2 YX160 [E11-16] [
E-12 SLOWING DOWN SUBASSEMBLY POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0050 Complete Assembly
1 P040590 E13K030 | TRANSMISSION MMAIN SHAFT 1 | YX160 [E12-1] feznEh ( Rk )
2 P040591 E13K040 | TRANSMISSION COUNTENSHAFT| 1 |[YX160 [E12-2) {&zhEIH ( A=k )
3 P040592 210-12-3 GEAR WHEEL 1 YX160 [E12-3] %
A - Assembly 4 P040593 210-12-4 GEARED SLEEVE 1 YX160 [E12-4] tHiE
‘ 5 P040594 210-12-5 GEAR WHEEL 1 YX160 [E12-5] %
6 P040595 210-12-6 SPLINE SHAFT DRIVER GEAR 1 YX160 [E12-6] TESMENATE
7 P040596 210-12-7 [SPLINE SHAFT MAIN DRIVEN GEAF 1 YX160 [E12-7] fEREHKLE
8 P040597 210-12-8 GEAR WHEEL 1 YX160 [E12-8] 5%
9 P040598 210-12-9 GEAR WHEEL 1 YX160 [E12-9] %
10 P040599 210-12-10 SPLINE SHAFT GEAR WHEEL 1 YX160 [E12-10] fE82i5%
11 P040600 210-12-11 DRIVE SPROCKET 1 YX160 [E12-11] EEhHese
12 P040601 210-12-12 | SRIVE SPROCKET CLOSING RING| 1 YX160 [E12-12] EzhiEieFE
13 P040602 2766001 BEARING 1 YX160 [E12-13] #6001
14 P040603 276152712 BEARING 152712 1 YX160 [E12-14] REHH#152712
15 P040604 2766203 BEARING 6203 1 YX160 [E12-15) #6203
16 P040605 210-12-16 THRUST WASHER 1 YX160 [E12-16] #h2E
17 P040606 210-12-17 SPLINE SHAFT WASHER 1 YX160 [E12-17] 7EH#BE
18 P040607 210-12-18 SPLING SHAFT WASHER 3 YX160 [E12-18] fERZE
19 P040608 210-12-19 SPLING SHAFT WASHER 2 YX160 [E12-19] 7EH##EME
20 P040609 210-12-20 BOLT 2 YX160 [E12-20] #2428
21 P040610 210-12-21 SPLING SHAFT WASHER 1 YX160 [E12-21] #H#E
22 P040611 210-12-22 SHIELD RING 5 YX160 [E12-22] 4
23 P040612 210-12-23 STAR ROLLING GEAR 1 YX160 [E12-23] #EHHiNE
24 P040613 210-12-24 SHIELD RING 1 YX160 [E12-24] 4@ 15
25 P040614 210-12-25 CLITCH GEAR SLEEVE 1 YX160 [E12-25] BEABELE
26 P040615 | 2766303X3 BEARING 6303X3 1 YX160 [E12-26] 4#17%6303X3




E-13 PUMP ASSEMBLY POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0051 Complete Assembly
1 P040616 210E000 OIL PUMP COMPONENTS 1 YX160 [E13-1] #HLHR B4
A - Assembly -
| 2 P040617 210-13-2 OIL PUMP DRIVER GEAR 1 YX160 [E13-2] iR MENAHE
3 P040618 210-13-3 OIL PUMP INNER ROTOR 1 YX160 [E13-3] iMRAK T
4 P040619 210-13-4 OIL PUMP OUTER ROTOR 1 YX160 [E13-4] i@FRINETF
5 P040620 D00C037 OIL FILTER SUBASSEMBLY 1 YX160 [E13-5] #LimidiEMA %
6 P040621 210-13-6 PLATE BOLT 1 YX160 [E13-6] #1212
7 P040622 210-13-7 SHIELD RING 1 YX160 [E13-7] $4[E
8 P040623 210-13-8 BOLT WITH SALVER 1 YX160 [E13-8] #1212
9 P040624 210-13-9 BOLT WITH SALVER 2 YX160 [E13-9] 14
10 P040625 210-13-10 PIN BEARING 1 YX160 [E13-10] 4%
" 11 P040626 210-13-11 PIN BEARING 1 YX160 [E13-11] %
? 12 P040627 210-13-12 OIL PUMP COVER 1 YX160 [E13-12] @RZE
13 P040628 210-13-13 OIL PUMP AXIS 1 YX160 [E13-13] ifiZRH
14 P040629 210-13-14 ASSEMBLING PIN 2 YX160 [E13-14] FEhi¥
15 P040630 210-13-15 OIL PUMP BODY 1 YX160 [E13-15] ifZR1E
E-14 OIL FILTER ASSEMBLY POS. PARTNO  ERP CODE ENGLISH NAME QTY NAME
A TS0052 Complete Assembly
1 P040631 219E016 Oil Filter Hood 1 YX160 [E14-1] #LimFEIEEESNE
A- Assembly 2 P040632 216H022 Oil Filter Spring 1 YX160 [E14-2] #lidiimassess
I 3 P040633 216E010 il Filter Body 1 YX160 [E14-3] #lidigiE2R1k
4 P040634 219C156 O-ring 37x2.5 1 YX160 [E14-4] OEE37x2.5
5 P040635 219E017 Qil Filter Cover 1 YX160 [E14-5] #LimEiEeslns
6 P040636 210E031 Oil Cooler Pipe Bolt A 2 YX160 [E14-6] s EMRIZA
7 P040637 DOOL019 Aluminium Washer 8 2 YX160 [E14-7] f5#8
8 P040638 7004012 Screw M4x12 3 YX160 [E14-8] MAKRETML x12

O
=
W P

s
S
=







